
Ohio Water Environment Association | Volume 87:4 | Issue 4 2014

Cleveland Metro Parks
Watershed Stewardship
page 50 

One Water Conference Recap
page 34

OWEA at WEFTEC 
page 41

City of Logan WWTP  page 62

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

2014 Biosolids Workshop
Thursday, December 11th     page 27



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2014



www.ohiowea.org                                                                                                                                                     3
[...]
In secondary systems, PAA has been seen to outperform 
chlorine and bisulfite applications in pathogen reduction as 
well as cost. Research had previously suggested that PAA 
was too expensive to produce due to limited production 
globally, however studies show that product feed is so low 
to achieve kill that a 26% cost reduction is possible when 
compared with chlorination/dechlorination. Typical feed 
rates for secondary systems are found to be below 1.0 
ppm. In order to achieve maximum pathogen reduction, 
a residual floor of 0.35-0.40 ppm must be maintained 
as seen in Figure 4. A hand held DPD test using a total 
chlorine colorimeter can be used to monitor residual and 
establish control. 
Systems feeding PAA have seen tremendous success 
and versatility in the use of the product. Peracetic acid 
has been shown to bring plants into compliance within 
a half-hour of feeding, reduce pathogen levels by 25% 
within five seconds, and handle pathogen spikes up to 
290,000 CFU/100 mL without changing dosage. To 
increase pathogen kill, a combination of UV and PAA 
disinfectants can be utilized. This is known as an advanced 
oxidation process that occurs as the UV light enhances 
the formation of radicals such as hydroxyl groups, found 
in PAA, making the environment unfavorable to the 
survivability of the microbes. Peracetic acid naturally 
decomposes and at effluent discharges, PAA residuals 
decrease in concentration by 94% eight feet into the 
receiving stream from the outfall point from 0.39 ppm in 
the effluent overflow to 0.02 ppm.
In CSO and lagoon applications the increased organic 
material and solids levels can increase the starting dosage 
required as well as the contact time needed for treatment. 
Solids levels and PAA dosage can be seen to follow a 
straight line curve as shown in Figure 5. As the TSS/
VSS levels increase so too does the feeding dose of PAA 
increase. The product requires increased time to penetrate 
the solids membrane and fully kill the pathogens inside, 
thusly a longer holding time after injection is desirable. 
The increase in dose required for solids can be seen to 
influence the “initial demand” on the product after which 
achieved the PAA uptake drops and begins to degrade 
naturally (Figure 6).
Conclusion
Pilot studies, virus testing, and water treatment studies 
are being conducted throughout the United States and the 
use of peracetic acid is becoming increasingly common 
in municipalities. Peracetic acid is a viable alternative 
disinfectant that produces no harmful by-products, 
achieves pathogen reduction, and is cost effective. Further 
work must be conducted with regulatory agencies involved 
in permitting in order to ensure full understanding of the 
product and accurately monitor.
Jacquelyn Wilson, Technical Services Engineer
PERAGreen Solutions, LLC.
jwilson@peragreen.net

Figure 5 - Solids Levels vs PAA

Figure 4 - Residual Floor

PAA Initial DEMAND ppm vs INF TSS ppm



58                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2014

ThermAerTM 

Quality Biosolids Through Advanced Technologies 
 

Thermal Process Systems’ ThermAer Biosolids Reduction 
System Is The Second Generation In Autothermal 

Thermophilic Aerobic Digestion (ATAD) Technology. 

 High quality pathogen free product 
 Superior volatile solids reduction 
 ORP control for a more complete oxidation virtually 

eliminates foul odors 
 Process flexibility 
 Reduction in capital and operating costs 
 Potential use of existing tanks 

 

 

THERMAL PROCESS SYSTEMS 
627 East 110th Ave. Crown Point IN 46307 
219‐ 663‐1034 www.ThermalProcess.com 

 

Represented Locally By: 

 
1211 Chesapeake Ave., Columbus, Ohio 43212 

Phone (614) 224-7670 Fax (614) 224-7660 
Paul Matrka – Owner  paul@go-smith.com 

Laura Tegethoff – Owner  LauraT@360water.com 
Jim Grunenwald – Associate  jimg@go-smith.com 

Kim Riddell – Associate  kim@go-smith.com 

WATER 
SHOULD  

BE CLEAR, 
BUT NOT 

INVISIBLE.



www.ohiowea.org                                                                                                                                                     59

The Gorman-rupp Company
P.O. BOx 1217 | Mansfield, OhiO 44901-1217 | Usa 
419.755.1011 | grsales@gOrManrUPP.cOM | grPUMPs.cOM

503     © Copyright, The Gorman-Rupp Company, 2013 Gorman-Rupp – Mansfield Division is an ISO 9001:2008 and an ISO 14001 Registered Company

QualiTy enGineered reliaSourCe® lifT STaTionS diSTribuTed by:

Since 1933, you’ve trusted Gorman-Rupp to manufacture the best-performing, most durable pumps in the industry. Easy to 
specify, purchase and install, ReliaSource® systems come precisely engineered and completely tested by a company that 
has been building complete pumping stations for over 40 years.

Carefully inspected, they carry an industry-leading warranty. and, most importantly they carry the Gorman-rupp name 
- giving you the confidence that your pumping system will stay on the job so you don’t have to.

reliasource®  8x12  
above-ground lift station

reliasource®  6x6T  
above-ground lift station

reliasource® above-ground 
submersible Valve Package (asVP)

reliasource®  6x6  
above-ground lift station

reliaPrimeTM 
Back-up system

reliasource®  
Below-ground Pump station

reliasource® Base 
Mounted lift station

reliasource®  7x10  
above-ground lift station

reliasource®   
auto-start lift station

SouThern SaleS Company, inC.
3516 gander dr. | JeffersOnVille, in  47130 
Ph: 812.282.4028 | fx: 812.282.4038 | www.southernsalesinc.com

Craun liebinG Company
11801 clifTOn BlVd. | cleVeland, Oh  44107 
Ph: 216.228.7900 | fx: 216.228.7905 | www.craunliebing.com

ToTal SySTem 
reSponSibiliTy.
WhaT doeS iT mean for you?

reliableliftstations.com

For Northern & Central Ohio Contact: For Southern Ohio Contact:



60                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2014

City of Coldwater 
Wastewater Treatment Plant  

Improvements

innovation and excellence  
 in everything we do

Follow us on:
1.800.456.3824

Fishbeck, Thompson, Carr & Huber, Inc.
engineers  I  scientists  I  architects  I  constructors

WASTEWATER SERVICES

• Integrated Solutions
• CSO/SSO Control
• Wastewater Treatment & 

Disposal
• Pipelines and Pump 

Stations 

• I/I Analysis & Flow 
Monitoring

• Tunneling
• Green Infrastructure
• Nutrient Recovery

Serving Ohio Communities  
for Over 50 Years.

www.urs.com | 1.800.860.4500 
Columbus•Cleveland•Akron•Cincinnati•Toledo 

www.urs.com 



www.ohiowea.org                                                                                                                                                     61

Leaders in Delivering Value

Thinking
      Inside
           the Drop

Cincinnati, Ohio  
+1.513.595.7500 

www.jacobs.com

 Drinking Water 
    Treatment & Distribution
        Wastewater Treatment 
             & Collections Systems
               Sewer Rehab  
                  & Management
                  CSO/SSO 
                    Program & Design
                  Tunnels 
                    & Geotechnics
                 Regulatory 
                 Compliance & Planning

Offices Worldwide

California | Colorado | Illinois | Kentucky | Massachusetts
Minnesota | New Hampshire | New York | Texas

Tunnel | Trenchless | Geotechnical | Geostructural 
Engineering & Design

Contact:
AJ McGinn 315.434.8885

Todd Christopherson 651.925.0000
Greg Yankey 859.514.6785

www. BrierleyAssociates.com

“S
ee

in
g 

it 
th

ro
ug

h”
 O

A
R

S
 P

H
A

S
E

 II
, V

E
N

T 
P

IP
E

 N
O

TC
H

 O
U

T 
A

B
O

V
E

 C
O

N
N

E
C

TO
R

 T
U

N
N

E
L 

- C
ol

um
bu

s,
 O

H
   

  



62                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2014

In 2008, the City of Logan, Ohio (population of 7,150) decided 
to invest in significant upgrades to its WWTP due to mandates 
from Ohio EPA. Through a schedule of compliance in the NPDES 
permit, the City was required to eliminate bypasses during wet 
weather events. The existing plant consisted of screw pumps, 
primary clarification, secondary screw pumps, trickling filters, final 
clarifiers, chlorine disinfection, and dechlorination. 
The average design capacity was only 1.25 MGD with a peak 
capacity of 5 MGD but frequently experienced peak wet weather 
flows up to 8.0 MGD. The plant was not designed to treat these 
peak flows and had to bypass the trickling filters after primary 
clarification. The secondary bypass was still disinfected with 
chlorine prior to blending with the plant effluent and discharging to 
the Hocking River; however, this was still a violation of the NPDES 
permit. In addition, because the plant is located in the floodplain, 
the effluent had to be pumped whenever the river was high.
URS prepared a preliminary design memorandum which evaluated 
alternative methods to upgrade the WWTP to eliminate the 
secondary bypass while also expanding to meet projected flow 
increases for the next 20 years. The new WWTP was sized for a 
1.6 MGD average flow (to serve a population of 10,171) with a 
peak treatment capacity of 8.8 MGD and a hydraulic capacity of 
12 MGD. 
In addition to meeting the EPA mandates, the City wanted to address 
the aging equipment, the need to pump the effluent when the river 
was high, the lack of grit removal facilities, and chlorine hazards. 
In the administration building, they wanted to address the noise 

Plant Profile
CITY OF LOGAN WASTEWATER TREATMENT PLANT

by Jeremy Cook, P.E., URS Corporation and Jack McClain, City of Logan WWTP Superintendent

Aerial Under Construction (Existing Plant on Left, New Plant on Right)

from PD blowers and the corrosion of lab instruments due to the 
influent screens being located in the building.
URS evaluated several options and recommended that the City 
abandon the current processes and construct a new plant that could 
deliver a high quality effluent to meet current and future limits. 
Adding an activated sludge process after the trickling filters and a 
3 MG flow equalization tank was considered to handle peak flows; 
however, it was found not to be economically viable since much of 
the existing plant equipment would have also needed replaced. The 
final proposed improvements included new influent fine screens, 
influent pump station, vortex grit removal system, 3-channel 
oxidation ditch, perimeter feed/perimeter outlet (PFPO) clarifiers, 
UV disinfection, and post aeration.
Preliminary Treatment
The influent and secondary screw pumps were nearing the end of 
their useful life and would have needed to be replaced soon. The 
trickling filters were also nearing the end of their life and did not 
produce a high quality effluent (25 mg/L CBOD, 30 mg/L TSS, 
monitoring only for NH3). For the new plant it was desired to 
treat to best available demonstrated control technology (BADCT) 
standards of 10 mg/L CBOD, 12 mg/L TSS, and 1.0 mg/L NH3. 
The existing screw pumps were replaced with a new submersible 
influent pump station, which included four 45 HP Flygt N-style 
pumps with 78% efficiency. Two of the pumps were designed 
to operate on VFDs to allow a more controlled and consistent 
flow to the treatment process. A new Parkson Aquaguard ¼” fine 
screen was installed ahead of the influent pump station, both of 



www.ohiowea.org                                                                                                                                                     63

Plant Profile

which are located away from the existing administration building 
to eliminate the foul odors and corrosive gas issues. Solids and 
other debris retained on the screen are lifted from the channel and 
deposited into the screenings compactor. As the screenings travel 
along the screw press, the soft organics are separated from the 
undesirable solids by a spray wash system. The undesirable solids 
are compacted, dewatered, and discharged into a dumpster for 
disposal at the landfill. The organics and wash water are returned 
to the screen channel. 
Since the existing plant lacked grit removal facilities, a highly 
efficient vortex grit tank was provided. Screened wastewater is 
pumped from the influent pump station to the grit tank. Flow is 
introduced into the 16-ft diameter Hydro-International Grit King 
through a tangentially positioned inlet causing a rotational flow 
path. Solids settle out by gravitational and rotational forces as the 
flow spirals down the wall of the tank. Grit collects in the grit pot 
and a center cone directs flow up and around the center shaft to 
the inside of a dip plate. This system allows the grit particles to 
settle to the bottom of the tank and will prevent grit from building 
up in the oxidation ditch and aerobic digesters. Grit underflow is 
pumped to the grit classifier for dewatering. The grit classifier is a 
Wemco Hydrogritter, which includes a cyclone that concentrates 
the grit before entering the classifier, increasing its settleability. The 
dewatered grit discharges through a chute into a dumpster located 
on the floor below the grit classifier. Overflow from the cyclone 
and drainage from the grit classifier return to the head of the plant. 

Secondary Treatment
Screened, degritted wastewater flows over a weir in the grit tank 
and drops into a 30-inch pipe that conveys it to the oxidation ditch. 
The ditch consists of 3 channels with a high water level of 16 feet 
and an operating volume of 1.32 MG. The ditch is equipped with 
Siemens Orbal disc aerators. The outer channel has two 20 HP 
aerators each with 24 discs. The middle channel has two aerators 
with 28 discs each. The inner channel also has two aerators with 
28 discs each. There are two 50 HP motors that drive the aerators 
in both the inner and middle channels. Each disc is constructed 
of ½-inch molded plastic and split in half so it can be adjusted, 
removed, or attached to the shaft in half sections without requiring 
shaft removal. Each disc has holes and triangular nodes that entrain 
air as the nodes rotate above the water surface and diffuse air into 
the liquid when the nodes become submerged in the liquid. The 
discs may be installed with the triangular nodes in either the “base 
forward” or the “apex forward” position. In this case, the discs 
are installed in the base forward position to provide the maximum 
amount of oxygen transfer. In addition to node position, the amount 
of oxygen transferred to the mixed liquor is dependent on disc speed 
and submergence. The discs are controlled by the SCADA system at 
the required speed to maintain the desired dissolved oxygen (DO) 
or ORP in each channel.
Influent valves are normally set to direct influent flow and RAS 
flow into the outer channel. Flow passes from one channel to the 
next through sluice gates located at the bottom of each channel. 

New Influent Screen Building and Submersible Pump Station Vortex Grit Tank

Oxidation Ditch and Final Clarifiers Oxidation Ditch Aerators

continued on page 64



64                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2014

Plant Profile

The effluent weir gate is located on the inner channel where the 
flow drops into a pipe that goes to the clarifier splitter box. An 
emergency overflow weir is also located in the inner channel to 
prevent flooding the aerator bearings. A weir gate is also located on 
the outer channel to allow the inner two channels to be taken out 
of service for maintenance. Wall pipes have been installed in the 
ditch to allow for future internal recycle pumps to be installed which 
will enhance the process to meet potential future nutrient limits.
The oxidation ditch channels normally operate in series in a mode 
known as “0-1-2 operation.” The outer channel is operated with 
a DO concentration of approximately 0 mg/L and is known as 
the “work channel” because most of the BOD and ammonia are 
oxidized in this channel. The middle channel is operated with a 
DO concentration of approximately 1.0 mg/L (concentration varies 
from 0.5 to 1.5 mg/L) and is known as the “swing channel.” The 

inner channel is operated with a DO concentration greater than 2.0 
mg/L and is known as the “polishing channel.”
The ditch can operate in a storm flow mode to handle peak wet 
weather flows while still providing treatment without washing out 
the solids. While it operates much like that, it is not a true contact 
stabilization process. RAS is directed to the outer channel while 
influent flow is directed to the middle channel. The net effect is 
that sludge is moved out of the clarifier and into aeration and the 
solids loading to the clarifier is reduced, preventing washout of the 
clarifier sludge blanket. The magnetic flow meter on the influent to 
the grit tank is used to control the storm flow mode. 
Clarification is the second stage of the activated sludge process. In 
this stage, mixed liquor from the oxidation ditch undergoes gravity 
sedimentation in the final clarifiers. Perimeter feed/perimeter outlet 
clarifiers with suction headers for sludge withdrawal were selected 

Aeration Discs for Oxidation Ditch Final Clarifier Showing Suction Header



www.ohiowea.org                                                                                                                                                     65

Plant Profile
to maximize the underflow concentration of solids so as to minimize 
the required return sludge volume and maximize the capture of 
solids. The clarifiers are Siemens Rim-Flo Tow-Bro model with a 
70 foot diameter and 14 foot side water depth.
This design allows for rapid sludge removal which provides fresher 
sludge back to the ditch; it eliminates rising solids produced from 
denitrification; it limits phosphate release to effluent; and it limits 
growth of filamentous bacteria. It also minimizes underwater 
disturbances which allow for a longer compaction time. Finally, it 
provides positive removal of sludge in proportion to area covered.
Disinfection
The plant was also converted from chlorine disinfection to 
ultraviolet disinfection to eliminate the hazards dealing with 
chlorine. Two banks of Trojan UV3000plus were provided in 
series. This system uses Amalgam style bulbs and is provided with 
hydraulically-driven wipers to keep the bulbs clean. After the UV, 
a post aeration system using Sanitaire fine bubble diffusers was 
installed to provide a minimum of 6.0 mg/L of dissolved oxygen.
Solids Treatment Processes
The old rectangular secondary clarifiers were converted to aerobic 
digesters using Sanitaire stainless steel wide band coarse bubble 
diffusers. Two of the old clarifiers were reused as biosolids 
thickeners (keeping the old chain and flight scrapers and weirs). 
The thickened biosolids are either sent to an aerated holding tank 
before an existing belt filter press or it can be recirculated to the 
first digester for further treatment. 
Plant Hydraulics and Other Issues Addressed
In order to eliminate the need for effluent pumping during high river 
levels, the hydraulic grade of the entire plant was elevated such that 
even the peak wet weather flows can still flow by gravity through the 
existing outfall that runs under railroad tracks and State Route 33. 

To reduce the PD blower noise in the existing administration 
building, a new building was constructed to house new Roots 
tri-lobe PD blowers (with a sound enclosure). The building also 
included the new grit pump and classifier as well as the new 
electrical equipment. Smart MCCs were specified to reduce wire 